&
o
S
Y
-
u
=
=
O
%

Part No. 4500-493 Rev. C

For Serial Nos.
850,000 & Higher




PARTS

OVERNIGHT
" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Blade ASSEMDIY ..o 5-6
DBCAIS ...t eaaaa 12
Deck and Wheel ASSEMDIY .......oviiiiiiee e 3-4
Discharge Door, Plug and Bag Assembly...........cooviviiiiiiiiiiiieee e 9
ENGING ASSEMDIY ..o 7-8
Gear Case Assembly for Self-Propelled Units.........cooovvviiiiiiiiiiiiiceeee 11
Handle Assembly for PUSh UNItS...........oiiiiiiiiiiii e 10



DECK and WHEEL ASSEMBLY

Item | Part No. Description Qty. Item | Part No. Description Qty.
24 [32144-85 Screw, HWH 1/4-20 x .62 17:5 [109-9317 Decal, Cover MisSing...........cceevcvveennnen.
Q 32144-85 Screw, HWH 1/4-20 x .62 18 [109-9302 Block, Front Quadrant

A |32144-85 Screw, HWH 1/4-20 X .62........c.cccevureneen. 3 19 |116-0994 Axle, Wheel ........ccooviiiiiiiiicee 2
3 109-7258 Spring-Compression .........cccceeveeivveeennn. 2 20 |109-9310-01  Bkt, Trans Support/Chute............cccceennne. 1
4 104-8301 Nut, Nyloc 3/8-16 FIg .....c.ccvveeriieiiieienne 4 21  |109-9312 WId, Rear AXIE........cccuvevieiieiiieniciieee 1
5 109-7694 Spring-Compression ..........ccocveeevveeennn. 1 22 |109-9324 Cover, Belt......c.coooviiiiiie 1
6% |108-5059 Spacer-Bushing .........cccccvveeviieeiiieeennn, 2 23% |110-9417 PiNioN ..o 2
7 109-7692 Spring-EXteNSIioN.........ccocvveiiiieeinieeen, 1 24% |116-0103 Asm, Transmission W/Bracket................ 1
8 109-7274 Housing, Bearing .........cccccovvveeiiieeennnn. 2 25@ |116-0245 Decal, Commercial 21 AS.........cccccoeee. 1
9+ |109-8016 Asm, Wheel And Tire With Bearing ........ 4 | 116-0246 Decal, Commercial 21..........cccceevvveennnn. 1
x 109-8016 Asm, Wheel And Tire With Bearing ........ 2 26% |116-0250 Brush-Belt Guide e 1
9:1 |109-8033 Asm, Wheel ........cccoceeiiiiiiiiiice, 1 27 |116-0252 Shield-Trailing.........cccccoviiiiieiiien. 1
9:2 |109-8020 Bearing, Ball .........cccccoviiiiiiiiiiiece, 3 28 |116-0329 Rod-Height Adj .......ccoovviiiiiiiiiiiice, 1
10% |109-8020 Bearing, Ball .........cccccoviiiiiniiiiiice, 2 29 |116-0522 Guard, Engine .......ccocoveeiiiiiiiiieiiiees 1
11 |109-8025 Rod, Sheild .........cccoeeiiiiiiieee, 1 30 |109-9292 Plate, Front Height...........cccocoviiiiinnnen. 2
12% |109-8032 Asm, Rear Wheel ...........ccoooeiiniiennn. 2 31M |116-0995-03  Skid, LH (Black)........cccceeviiiiiniiieninnenne 1
12:1 |109-8033 Asm, Wheel ........ccccoviiiiiiiiice, 1 32H [116-0996-03  Skid, RH (BIack) .......cc.ccevvvvervrriieenneenn. 1
12:2 |109-8020 Bearing, Ball .........cccccoviiiiiiiiiie, 2 33@ |109-8449 Bolt, Carriage 3/8-16 x 1 1/2................... 2
12:3 |109-7264 GBAI ..ttt 1 34 [32144-49 Screw, HWH 5/16-18 1 1/4 TF ............... 1
12:4 |127-6260 SCrew, DIiVE .......uuveeiieiiiiiiiiiiiiiiians 35% (32151-61 Ring, Retaining .........ccoccvvveeeiiiiiiiieeeeene 2
134 [109-8441 Bracket, Mount 36H |613381 Screw, Button Head 5/16-18 x .725 TF .. 4
a 109-8441 Bracket, Mount 40 |74-1810 WaASHEN .....vvviiiiiiiieiiieeeeeeeeeeeeeeeee e 2
A 109-8441 Bracket, MOUNt.............ovvvvvviiiiiiiiiiiiinnnnn, 3 414 (109-9307 Spacer, ROG........cuvvieieiiiiiiieiee e, 1
14H (109-8454 ROd, BUMPET.....coiiiiiiiiiiiiiee e 1 43 |36-4780 WaAShEI ....vvviiiiiiiieiiieeeeeeeeeeeeeeeeeeeeeeeas 4
15% |109-9287 Cover, GEAN ....ovveeiiieiiee e 2 44  |109-6658 Nut, Nyloc 3/8-16 FIg .......cccooviiiiiiieaanne 2
16 [32151-36 Ring, Retaining .........cccccveeviiieiiiccnnn, 2 45 |104-8300 Nut, Nyloc 5/16-18 FIg .........cccccvcvvrennnnnn. 1
17 |116-2006 Deck W/DECAIS .......cevvvvvrrvrrvrririiiiiininnnnns 1 46 |116-2221 Plate, Wear.........ccocuvvvviniviiiiiiiiiiiiinnnnnnns 1
17:2 |1116-1922 Decal, Height of Cut.........ccccoviiiiieieennn. 1 47 |114439 RIVET ..ottt 2
17:3 |68-7410 Decal, Warning Blade .............cccccceeennne 1 48% |117-5260 Cover-Shaft, Drive ...........cccccoccuvnnnnnnnnn. 1
17:4 194-8072 Decal, Danger.........coccuuiiieeiiiiiiiiiaaaeaans 1

Exmark black touch up spray paint - gloss black.
Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).
For EC21ASKAP, EC21ASKA, EC21ASHN units only.

For all units except EC21ASKAP, EC21ASKA, EC21ASHN.

*pUOX+HO

For push units.

For self-propelled units.

For self-propelled units non-BBC.
For units with blade brake clutch.
For units without blade brake clutch.




DECK and WHEEL ASSEMBLY

REAR WHEELS
HEIGHT ADJUST

SELF-PROPELLED




BLADE ASSEMBLY

Exmark black touch up spray paint - gloss black.

44X 0O+ xHDO

For Kawasaki BBC units only.

For units with Kawasaki engine non-BBC.
For units with blade brake clutch

For units without blade brake clutch.

For units with Honda engine non-BBC.
Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on Items #25 & #32.
For self-propelled units non-BBC.
For all self-propelled units.

For Honda BBC units only.

Item | Part No. Description Qty. Iltem | Part No. Description Qty.
1@ 1-603610 Washer, Spring Disc 7/16...................... 2 22a 110-1790 Belt-BBC ......oeeieeiiiiiiiiiee e 1
2| 54-9190 Nut, Hex 3/8-24 LocK.........c.ccocvveennnne. 2 230 110-2142 Spacer-Pulley.........ccccoviiiiniiiiiiiienns 1
30 56-6180 Pulley-Driver........coocoviieiiiieiiecee, 1 24v 108-3792 Spring-Tension, Brake (BBC)................ 1
4 32144-85 Screw, HWH 1/4-20 X .62 ..........ccueenee. 3 [ J 115-4471 Spring-EXtension...........cccccoviiiiiienn 1
s | 100-1048 Bearing, Ball..........ccccoeeiiiiiiiiiii 3 250+ | 3212-4 Screw, HH 7/16-20 X 1 ....ooeeeiiiiiineeenee 1
6l 104-5937 Screw, HH 3/8-24 x 2 3/4........cceeeeeenn. 2 26l 3231-38 Bolt, Carriage 3/8-16 x 1 1/4................. 1
7a 107-0754 Drum (BBC)....oeviiiiiieieee e 1 278 3256-16 Washer, #12 Std ........cooociveieeeiiiiieen. 1
sl | 107-0758 Spacer-Bearing.........ccoocveeeniiieiiineenn, 1 280 3257-17 Key, Woodruff 5/32 X 21/32.................. 1
on 107-0759 Bolt-Shoulder...........cccocveriiiiiciicienn, 1 290 3296-27 Nut, Lock #10-32
10om 107-0797 Bushing 30H 3296-42 Nut, Nyloc 1/4-20
11@ 107-4277 Pulley- Driver, Upper 3le 32144-9 Screw, HWH #10-32 x 1 Taptite
12v 109-7243 Plate-Anchor..........cccoeviieniiniicieeen, 1 32@+ | 33104-020  Screw, HH M8-1.25 x 20mm................. 3
o 116-3571 Asm, Plate-Mounting, BBC .................. 1 33H 603773 Nut, Hex 3/8-16 Side Lock.................... 2
12:2@ | 116-3567 SPACET ...t 1 341 605256 WaSher........ooooiiiiiieiice e 1
12:3@ | 3253-4 Washer, Lock 5/16..........cccccecvervennnnn. 1 35 108-0954-03 Blade........cccveriereriierricieeseeesee e 1
12:4@ | 322-3 Screw, HH 5/16-18 X 3/4........c.ccceevvenenn. 1 36% 109-7299 Belt, 3L DrVe......cocveviieieeceeeee e 1
13@ 107-4292 Spacer-BBC ...........ccc....... 37A 109-7257 Blade-Adapter ..........

14@ 107-4293 Spacer-Plate, BBC * 109-7259 Adapter-Blade Driver .25 Key

15m 107-7471 Plate-Guide .........cccevviveeiniiiieiiieee, 1 38A 105-8579 Bolt-Blade (SEMS) ......cvvevviiveiiiiiienen. 1
lcH 107-7477 Asm, Brake Arm el * 109-7265 Bolt, Blade.... T §
17m 107-7487 Support-Blade (Die Cast)...........ccccn.e. 1 394 108-8110-03 Guide-Belt.........ccocvveiiiiiiiiiiiiiece, 1
18 108-3766-03 Support-Blade ..........ccccoeviivviiereeeninn. 1 40V 108-9342 Nut, Hex M14-1.5 LocK.......cceeeeeeennnnns 1
198 108-3787 DiSC (BBC)...eveeeiiiiiieeeee e 1 41v 116-2666 SPACET ...ttt 1
20 | 108-3790  Retainer-Belt (BBC).......ccocevovevevernrnns. 1 42W | 110-7456  Pulley (BBC)...oooviveveeeeeeeceeereeereerinan 1
21m 116-3360-03 Cover, BBC .......cccovvviiiiiiiiiiiiiiiiiiiieceee, 1

* 116-3503-03 Cover, Non-BBC........coceviiiiiiiiiinnenn, 1




BLADE ASSEMBLY

WASHER
ORIENTATION

NON-BBC /PUSH

2 BLADE BRAKE CLUTCH (BBC)



ENGINE ASSEMBLY

Item | Part No. Description Qty. Item | Part No. Description Qty.

1v 3210-8 Screw, HH 5/16-24 X 1 1/2.......c.ccccuveeene 2 17| 104-7201 Nut, Nyloc 1/4-20 FIg .....ccovvvveriiieiinnnne 1
95-1727 Screw, HWH 3/8-16 x 1 1/4 Taptite........ 3 18 3256-23 Washer, 5/16 SAE .........ccccveeiiieeeninen. 1

30 1-603770 Valve, FUel........ccoooiiiiiiiiiin 1 20 116-2068 Gasket, DECK .......ccceeeviiiiiiiiiiiiiieiiee 1

1% 46-8091 Screw, HWH 1/4-10 x .82 Plastite........... 1 22V 116-2429-03 Bracket ASM .......cccoevivieiiiieiniiieiiieeee 1

v 46-8091 Screw, HWH 1/4-10 x .82 Plastite........... 2 23v 3230-8 Bolt, Carriage 5/16-18 x 2 1/2 ................ 1

5@ 104-2628 Screw, HWH M6-1 x 12mm TF .............. 3 24V 3210-2 Screw, HH 5/16-24 X 5/8.........cccovveennee. 2

6@ 109-9291-03 Bracket, Fuel Tank. 25V 104-8300 Nut, Nyloc 5/16-18 Flg .. w1

70 107-0588 Hose-Fuel........cccoviiiiiii 27V 109-7247 Harness, RUN/Stop.........ccoccveeeviiieiiinnenne 1

+ 107-0588 Hose-Fuel......cccccooviiiiii 1 116-2806 Harness, Run/Stop (EC21KABBC)......... 1

20 2412-98 Clamp, HOSE.....ooiiiiiiiiieeeee e 4 28 99-9415 Hose-Fuel (EC21HNBBC)..........c.ccccuuuee 1

v 2412-98 Clamp, HOSE.....ooiiiiiiiieeeee e 2 29 107-4201 Decal-Recoil

10% 114-0280 Tank-Fuel ... 1 (EC21ASKAP, EC21ASKA) ......cevvveeeeen. 1

a 117-3510 Fuel Tank ASM...........ocvvvvveveveieririrerenennns 1 30A 117-2718 Decal-Arrester, Spark........cccccoecvveeeeenn. 1

11x 109-6776 Cap, Kelch 225 Ratchet Tether.............. 1 310@ | 115-0962 Hose-Vent, Canister...........ccccccevvveveeene. 1

Q 93-7198 Gas Cap ASM .....ceeeeiiiiiiiiiene e 1 3200 | 114-0287 Clamp-Hose, 13MM ......cccoovcvivevciniennee. 1

120 109-6528 Decal, Recoil Kai 1 33% % | 109-8191 Decal, Primer........ccoocvieiiiiiiniiiciicees 1

13 114-3415 Decal-Air Cleaner 1 34 109-0293 Hose, Fuel Line 8 1/2" (EC21HNBBCX). 1

14% 116-0896 Throttle-Kawasaki W/O Choke................ 1 35+ 114-3766 HOSE-FUEl ..o 1
116-2248 Throttle-Kawasaki W/ Choke 36 103-6328 Decal-Throttle / Choke(EC21KABBCX).. 1

(EC21KABBCX) ...uviiieeiiiiiiiieaee e 1 k 109-8194 Decal Throttle Control BBC..................... 1
15m 116-2220-03 Bracket, Throttle Mount...............cccc...... 1 37 1-513762 Clip, Loom (EC21KABBC).......ccoccuveennne. 2
160 3229-30 Bolt, Carriage 1/4-20 X L ...coooovviiiineennne. 1
Exmark black touch up spray paint - gloss black.
¥ For Honda BBC units only. D  For EC21KABBC, EC21KABBCCA, EC21KA,
® For EC21KABBC, EC21KA, EC21KABBCX, EC21KAX, EC21KABBCX, EC21KAX, EC21KACA, EC21KAY,
EC21KAY, EC21KABBCY EC21KABBCY
% For EC21KABBC, EC21KABBCX, EC21KAX, EC21KAY, %k For EC21KABBCCA, EC21KAX, EC21KACA, EC21KABBCY
EC21KABBCY B For EC21KABBCCA, EC21KABBCX, EC21KAX,

O For EC21KABBC, EC21KA EC21KACA, EC21KABBCY

+ For EC21KABBCX, EC21KAX, EC21KAY, EC21KABBCY A For EC21ASHN, EC21KABBC, EC21HNBBC,

*  For EC21KABBC, EC21HNBBC, EC21KA EC21KABBCCA, EC21KA, EC21KACA

0O EC21KABBCX, EC21KAX, EC21KAY, EC21KABBCY, @@ For EC21KABBC, EC21HNBBC, EC21KA

EC21HNBBCX X% For EC21KABBC, EC21KA, EC21KAY, EC21KABBCCA,
EC21KAX, EC21KACA, EC21KABBCY



ENGINE ASSEMBLY




DISCHARGE DOOR, PLUG and BAG ASSEMBLY

Iltem | Part No. Description Qty. Item | Part No. Description Qty.
1 1-513658 Bumper, Grass Catcher............ccccceeueee. 2 5 109-9321 Rod, DOOr PiVOt .......cceeviiiiiiiieiiiiee 1
2 109-7696 Spring, Torsion, COVEr ..........cccccevveeennnn. 1 6 109-9322-03 Bracket, Bag/Door Mount....................... 1
3 109-7294 Bag, Grass........ccuuuveuemimemrieiiieiiiininininenens 1 7 109-9325-03 WId, Bag Frame..........cooovvveeeiiiniiiiennn. 1
4 116-2007 Asm, Door Discharge............cccveeeeeennnnee 1 sl 116-0251 Plug, Mulch.........ccccoiiie 1
4:2 116-1900 Decal, Warning .........ccccceeeeeeiiiieieneneannns 1 o 46-8091 Screw, HWH 1/4-10 x .82 Plastite........... 2
4:3 116-2685 Decal, Warning DOOr ...........cooccuiieiaeaans 1 10 | 65-5100 Handle ... 1

Exmark black touch up spray paint - gloss black.
B For all units except EC21ASKAP, EC21ASKA, and EC21ASHN.

9



HANDLE ASSEMBLY

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 33-5790 Bolt, Carriage 5/16-18 x 1 1/2................. 2 12H | 109-9318 Spring, TOISION .....eeeiueeeeiiiieerieee e 1
2 104-8300 Nut, Nyloc 5/16-18 FIg ........cceevvvveennnn. 5 138 | 116-2998 BBC LEVET ..c.eeiiiiiieiieeseeeee e 1
3 116-1478 Bushing-Handlebar 14H | 116-2690 Bushing, Stepped .........ccccoviiiiiiiennnn.
4 109-9323-03 Bracket, Handlebar 16 116-0898 Cable-Zone (EC21ASHN)
5@ | 112-8876 Bolt, Carriage 5/16-18 x 2 116-0900 Cable-Zone (Kawasaki Non-BBC Units). 1
| 112-8876 Bolt, Carriage 5/16-18 X 2 .........cccecevueeee. 2 17 116-0901 Cable-BBC (All BBC Units) ........c.cceeene 1
6 116-0119-03 Handlebar ............coveiviiieiiiiieiiece, 1 18 614249 Strap-Tie (Small).......ccccevviiiiiiiiiiniieens 1
7% | 116-0904 Cable-Drive.......coccvvviieiiiiiciic e 1 19¢ | 1-603401 Spacer (EC21KA) ....covvviieeniiiieiiee 1
8@ 116-1056 Guide, ROPE......cveveiiiieiiieeeec e 1 20 105-3006 Washer-Stepped.........ccocevviiincniennn. 1
9 32144-41 Screw, HWH 3/8-16 x 7/8 Taptite............ 4 21W | 109-8457 Bushing, Spring Pivot...........cccccevcvvieee. 2
10V | 109-8443 Bail, Drive Coated..............vvvvvvvvvvvenennnnn, 1 220 | 109-7287 Kit, BBC Return Spring

116-2825 Bail, Drive (EC21ASKA, EC21ASHN) ....1 W/Assembly Instructions.............ccc.c...... 1
11V | 109-8442 Bail, OPC/BBC Coated ............cccuveenunen. 1 23 104-7201 Nut, Nyloc 1/4-20 FIg ....ooveeiiiiiiiieeiene 1
* 116-2252 Bail, OPC/BBC

Exmark black touch up spray paint - gloss black.

oxXx4qxHeO

For units without blade brake clutch.
For units with blade brake clutch.
For self propelled units.

For all units except EC21ASKAP, EC21ASKA, EC21ASHN.
For EC21ASKAP, EC21ASKA, EC21ASHN units only

For EC21KA, EC21KAX, EC21KACA, EC21KAY

10




GEAR CASE ASSEMBLY for SELF-PROPELLED UNITS

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 109-9290 TransmisSion .........coccveeviieeeiineenn. 1 6 3296-5 Nut, Nyloc 3/8-24 Thin.........cccceevnieennnn 1

2 116-3539-03 Plate, Transmission ............c.c.cve.eee 1 7 36-4792 Washer, Thrust .......cccccccvoveniiiiicninen, 1

3 27-0220 Screw, Special........ccccovieeiiiiiiienins 3 8 3256-45 Washer, Flat ... 1

4 3257-1 Key, Woodruff 1/8 X 1/2 ................. 1 9 116-1438 Spring, COmMPression..........cccoevveeaneeeen, 2

5 39-6740 Pulley

Exmark black touch up spray paint - gloss black.

11




DECALS

KEEP HANDS AND FEET AWAY
MANTENGA LAS MANOS Y LOS PIES ALEJADOS
ELOIGNER LES MAINS ET LES PIEDS o avold serious Injury or death;
« Read and understand the operator’s manual. e Pick up objects that could be thrown by the
‘*’9@ « Read and understand the operator’s manual. ! i * Do NOT operate unless trained to safely use blades.
. e Pick up objects that could be thrown by the this machine. Do NOT mow when people, especially children,

© Do NOT operate unless trained to safely blades. « Do NOT operate without shields, guards, and or pets are in the area.
use this machine. * Do NOT mow when people, especially children, satety devices in place and working. * Mow across slope - NOT up and down.

* Do NOT operate without shields, guards,
and safety devices in place and working. ® Mow across slope - NOT up and down.

© Do NOT operate unless discharge door, ® Look behind when backing up.
grass catcher, mulch plug, or rear discharge e Hearing protection is recommended.
guard kit is in place. 162737

or pets are in the area. © Hearing protection is recommended.  Look behind when backing up. 116-1900,

CALIFORNIA SPARK ARRESTER WARNING
ADANGER A WARNING A WARNING

COVER IS MISSING. DO NOT o] — Stay away from fires around dry vegetation. A spark arrester may be required.
OPERATE THIS UNIT WHEN § To avoid serious injury or death: \ rotating blade The operator should contact local fire agencies for laws or
COVER IS NOT IN PLACE. 3] Do Not operate unless discharge door, g blage. regulations relating to fire prevention requirements. 1172715
grass catcher, mulch plug, o rear
discharge chute kit are in place. 1162655

Cold start: Move throttle to
fast position. Push primer

oy sty COMMERCIAL COMMERCIAL
Hold in for one second

before releasing each time. 5 £
See Operator's manual for & P
further instructions. -

Commercial Commercial 21
LGz Y%

g
3

Part No. Description Qty. Item | Part No. Description Qty.

94-8072 Decal, Danger ........ccccoevveeeniiieeiiieeesinn, 1 9 109-8191 Decal, Primer.........coceiiiiiiniiie e, 1
116-2737 Decal, Warning ........cccoccveeeviuveeinneeennnn. 1 10 114-3415 Decal, Air Cleaner..........cccovcueeeicieeennnnn. 1
116-1900 Decal, Warning ........ccccccveeeruveesnneeesnnn. 1 11 103-6328 Decal, Throttle/Choke.............cccccoevennnee. 1
109-9317 Decal, COVEr......ccooveniiiieeneesee e 1 12 109-8194 Decal, Throttle ..........cccoovvevciiiiiiieene 1
116-2685 Decal, Warning DOor...........cccccovuveennnen. 1 13 109-6528 Decal, Recoil KAl.......cccccoeviieiiiiiiennn. 1
68-7410 Decal, Blade ... 14 107-4201 Decal, Recoll
117-2718 Decal, Spark Arrester..........ccccevvvveennnen. 1 15 116-0246 Decal, Commercial 21..........cccceevuveennnn. 1
116-1922 Decal, Height of Cut........cccoovieiiineennnnn. 1 16 116-0245 Decal, Commercial 21 AS........cccceenenee. 1

0 ~NOoO O WODN PR

12



NOTES

13



SERVICE RECORD

Date

Description of Work Done

Service Done By

14




SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM OPERATOR CONTROLLED DISCHARGE

FULL SUSPENSION SEAT ROLL OVER PROTECTION SYSTEM (ROPS)
DECK LIFT ASSIST KIT SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT TURF STRIPER
12V POWER PORT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
OUT-FRONT RIDING ACCESSORIES
CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE
DUAL-TAIL WHEEL SNOWBLOWER
FLOOR PAN EXTENDER SUN SHADE
HITCH KIT TRASH CONTAINER
LIGHT KIT ULTRA VAC COLLECTION SYSTEM
MICRO-MULCH SYSTEM ULTRA VAC QUICK DISPOSAL SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB
WALK-BEHIND ACCESSORIES
GRASS CATCHER TURF STRIPER
MICRO-MULCH SYSTEM STANDON

Place Model No. and Serial No. Date Purchased
Label Here (Included in the Literature
Pack or Fill in Below Engine Model No. and Spec. No

Model No. Engine Serial No. (E/No)

Serial No.
© 2010 Exmark Mfg. Co., Inc. Part No. 4500-493 Rev. C
Industrial Park Box 808 (402) 223-6300 k
Beatrice, NE 68310 Fax (402) 223-5489 @]:F ®
All Rights Reserved Printed In USA.

www.exmark.com




	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 


